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GABRIEL A/S 
H JULMAGERVEJ 55 DK-9000 AALBORG, DENMARK 
RM306, 1

ST
 SHANGHAI CENTER, NO.39, LIANGMAQIAO ROAD, CHAOYANG DISTRIC, BEIJING 7138335 

 
The following sample(s) was/were submitted and identified on behalf of the client as: 
 
Sample Description  : One sample of woven 100% polyester cutting in C/# 61095/ beige for contract 
 
Buyer    : SGSDTB/ Gabriel A/S 
 
Style No.   : Design No. 40-8610/ Fighter 
 
Country of Destination  : Denmark 
 
Test Performed   : Selected test(s) as requested by applicant 
 
  *  *  *  *  *   
Sample Receiving Date  : OCT 10, 2008 
 
Testing Period   : OCT 10, 2008 –OCT 14, 2008 
 
Test Result(s)   : For further details, please refer to the following page(s). 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of 
SGS-CSTC Ltd.  
 

 
 

______________________ 
Niu Niu (Account Executive) 
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Test Result 
Design No. 40-8610/ Fighter 
C/# 61095/ beige 

 
Dimensional Stability to Washing (EN 25077-1994/EN ISO 6330-2001; Wash Program No.5A: Using front 
load, horizontal drum type machine, Machine Wash at 40 degree C with 2kg total dry mass (knitted polyester 
ballast+specimen), and 77% ‘ECE’ (A)+ 3% TEAD+ 20% sodium perborate, tumble dry) 
 
Lengthwise (%)     -0.8      
Widthwise (%)     -0.5 
 
Remarks: (+) Means Extension     (-) Means Shrinkage 
 
     

***End of Report*** 


